V// ’,’!”’:l 10 GAL. WET/DRY VACUUM  Model XSV10

A A 4 A A A A

IMPORTANT — To assure product SAFETY /
and RELIABILITY, repairs, maintenance or =

adjustments should be performed by =

MAKITA Service Centers or other qualified

service organizalions. Always use MAKITA

replacement paris.

10-96



Part Qty. Part Qty.

Fig. No. Use Description Fig. No. Used Description
1 * 2 SCREW TRUSS HD 144" X 3/4" AB 27 110440-V 1 TANK ASSY.
2 * 1 SCREW 8 X 1/2" P.H., AB 28 143002-V 2 CAP NUT
3 124105-V 1 HANDLE 29 124408-V 1 AXLE
4 124106~V 1 MOTOR HSG. COVER ASSY. 30 124250-V 2 WHEEL
5 125800-V 1 CORD 31 193821-V 1 REAR FRAME
6 124125-V 1 FOAM INSERT COVER 32 175405-V 1 CASTER SOCKET
7 124111-V 1 CORD RETAINER 33 193920-V 1 FRONT FRAME
8 124110-V 1 SWITCH BOX 34 * 1 SCREW S8 X 12" P.H. TRUSS, A
9 112100-V 1 SLIDE SWITCH 35 * 6 SCREW 1/4-20 X 3/4 LG.HX. HD.
10 124107-V 1 MOTOR HOUSING 36 * <] FLAT WASHER 1/4"
11 112904-V 1 FOAM MOTOR HSG. (INNER) 37 * 6 HEX NUT 1/4 - 20
12 112905-V 1 FOAM MOTOR HSG. (OUTER) 38 167736-V 1 CASTER
13 120708-V 1 GASKET, UPPER MOTOR 39 120811-V 1 CARRIAGE HANDLE
14 * 1 GROUND SCREW 10-24 X 1/2"F 41 142014-V 1 DOLLY HDW.PKG (INCL.FIG.28,32,34-38)
15 162506-V 1 MOTOR
16 * 1 WIRE NUT ACCESSQRIES
17 120716-V 1 GASKET, LOWER MOTOR
18 188607-V 1 GRID PLATE 400 110001-A 1 CARTRIDGE FILTER
19 100811-v 1 BALL FLOAT 401 101834-V 1 12' X 1-1/2" HOSE ASSY.
20 185500-V 3 LID LATCH 402 119710-V 1 14" SQUEEGEE INSERT
21 189887-V 1 LID AND CAGE 403 132610-V 1 1-12" METAL WAND, UPPER
23 * 7 SCREW 10 X 3/4" SL HX HD WASHAB | 404 132611-V 1 1-1/2" METAL WAND, LOWER
24 * 2 SCREW 10 X 58" HX HD 405 148321-V 1 14" METAL NOZZLE {INCL. PLASTIC
25 193551-\ 1 HANDLE PACKAGE ELBOW: 148311-V, BRUSH INSERT:
26 121720-V 1 INLET FITTING 119910-V, NOZZLE :148310-V)

* STANDARD HARDWARE ITEM: PURCHASE LOCALLY.

2MODEL X5V10-T2 10-96



